November 2013 PBAC Meeting Outcomes – Positive Recommendations

	Drug and Form
	Drug use and type
	Listing requested by sponsor
	PBAC Recommendation


	ALOGLIPTIN WITH METFORMIN,
alogliptin 12.5mg + metformin 500mg, alogliptin 12.5mg + metformin 850mg, alogliptin 12.5mg + metformin 1000mg, tablet 
Nesina Met®
Takeda Pharmaceuticals Australia Pty Ltd

Major submission 

	Type 2 diabetes
	Authority Required (STREAMLINED) listing for the treatment of type 2 diabetes in a patient whose HbA1c is greater than 7% prior to initiation of a dipeptidyl peptidase 4 inhibitor, a thiazolidinedione or a glucagon-like peptide-1, despite treatment with metformin and where a combination of metformin and sulfonylurea is contraindicated or not tolerated.
	The PBAC recommended listing the alogliptin/metformin fixed dose combination (FDC), as an Authority Required (STREAMLINED) benefit for treatment of patients whose HbA1c is greater than 7% prior to initiation of a dipeptidyl peptidase 4 inhibitor (gliptin), despite treatment with metformin, without the requirement for patients to be contraindicated or intolerant of a combination of metformin and a sulfonylurea.
The PBAC noted that the restriction originally proposed required the prior intolerance or contra-indication to a combination of metformin and a sulfonylurea, and was made prior to the outcome of the July 2013 PBAC submission for single agent alogliptin being known.  The PBAC acknowledged that the pre-PBAC response had indicated the willingness of the sponsor to align the price of the FDC with the price of alogliptin alone should the PBAC recommend a listing restriction that aligns with the single agent listing restriction.

The PBAC considered that the cost-effectiveness of the FDC would be acceptable if it were cost-minimised against the ex-manufacturer prices corresponding to the component prices for alogliptin and metformin.


	AMINO ACID FORMULA WITHOUT PHENYLALANINE, 1 g tablet, 75
Phlexy-10® 

Nutricia Australia Pty Ltd

Minor submission

	Medicinal food
	To advise the PBAC and NPWP of a minor change to the nutritional information of Phlexy-10 tablets.
	Noting that there was no change to the current PBS listing for Phlexy-10 tablets, and the Nutritional Products Working Party advice, the PBAC accepted the request for minor changes to the product label. 

	ANTIRETROVIRAL THERAPY
Australasian Society for HIV Medicine (ASHM)

Major submission

	Human immunodeficiency virus (HIV) infection
	Removal of the CD4+ cell count restriction for initiation of first line anti-retroviral therapy (ART) in asymptomatic, ART naïve HIV positive patients.
	The PBAC recommended the removal of the CD4+ requirement from the PBS restrictions for initiation of first-line ART.  The change to the listings was recommended on the basis of acceptable cost-effectiveness over no treatment (deferred therapy).

The PBAC acknowledged that as this was not a sponsor driven submission, the sponsor companies of medicines affected by the recommendation would need to be consulted and given opportunity to comment, before any change to the listings can proceed.

In making this recommendation, the PBAC noted: 
· the potential benefits of removing the CD4+ restriction including reduced transmission of HIV infection, individualisation of patient therapy and greater choice for patients and prescribers of when to initiate therapy with ART, and
· current expert opinion suggesting a likely net clinical benefit to patients from removal of the threshold compared to current clinical practice.


	ARGININE WITH CARBOHYDRATE, 
containing  5000 mg arginine oral liquid: powder for, 30 x 7.6 g sachets
Arginine 5000®
Vitaflo Australia Pty Ltd

Minor submission      

	Medicinal food
	Restricted benefit listing for urea cycle disorders for an additional higher strength of arginine with carbohydrate.
	The PBAC recommended the listing of Arginine 5000 as a Restricted Benefit for urea cycle disorders at a price to be determined using standard PBPA methodology.

	BETAMETHASONE DIPROPIONATE + CALCIPOTRIOL, 
betamethasone (as dipropionate) 0.05% + calcipotriol 0.005% gel, 60 g
Daivobet®
Leo Pharma Pty Ltd

Minor submission

	Psoriasis of the scalp
	Restricted benefit listing for a larger size (60g) for treatment of chronic stable plaque type psoriasis vulgaris of the scalp in a patient who is not adequately controlled with either calcipotriol or potent topical corticosteroid monotherapy.
	The PBAC recommended listing of the 60 g presentation of betamethasone (as dipropionate) 0.05% + calcipotriol 0.005% as an Authority required benefit for treatment of chronic stable plaque type psoriasis vulgaris of the scalp in a patient who is not adequately controlled with calcipotriol or a potent topical corticosteroid as monotherapy on a cost-minimisation basis compared to 2 x 30 g existing gel presentation.  The PBAC recommended that the restriction specify use for patients who require greater than 30 g per month for treatment of their condition.  
The PBAC noted that increased maximum quantities of the currently available 30 g presentation are available for patients through the PBS Authority system, by prescribers seeking approval from the Department of Human Services – Medicare for a quantity they consider appropriate for treatment of their patient.  The PBAC accepted that for a small number of patients, a larger quantity may be appropriate but remained concerned that unnecessary quantities may be prescribed if a 60 g presentation was listed under identical conditions as the 30 g presentation.



	BEVACIZUMAB,
100 mg/4 mL and 400 mg/16 mL, injection, vial 
Avastin®
Roche Products Pty Limited

Major submission

	Advanced epithelial ovarian, fallopian tube or primary peritoneal cancer
	Section 100 (Efficient Funding of Chemotherapy) Authority Required listing for the treatment, in combination with paclitaxel and carboplatin, of a patient with previously untreated advanced epithelial ovarian, fallopian tube or primary peritoneal cancer who is at high risk of disease recurrence.
	The PBAC recommended the listing of bevacizumab for patients with previously untreated advanced epithelial ovarian, fallopian or primary peritoneal cancer, on the basis that it should be available only under special arrangements under the Section 100 (Efficient Funding of Chemotherapy) Program.
The PBAC was satisfied that the addition of bevacizumab provides, for some of these patients, a significant improvement in efficacy over chemotherapy alone. It noted however, that the addition of bevacizumab worsened the safety profile compared with chemotherapy alone.

The PBAC’s recommendation for listing was based on its assessment that the cost-effectiveness of bevacizumab would only be acceptable at the price proposed if the dose and duration of bevacizumab treatment were reduced from 15 mg/kg for 22 cycles 22 cycles (as proposed in the submission, based on the GOG-0218 trial) to 7.5 mg/kg and up to 18 cycles (based on the ICON-7 trial), and if other measures were implemented to contain risks associated with the cost of bevacizumab to the PBS for the requested indications. 
The PBAC noted that neither the GOG-0218 trial nor the ICON-7 trial demonstrated an incremental overall survival (OS) benefit in their ITT populations.  In relation to GOG-0218, the PBAC considered that issues associated with censoring, crossover and continuation beyond progression, reduced the Committee’s confidence in relying on its results.

The PBAC therefore decided, when judging comparative effectiveness, to rely more heavily on the results of the ICON-7 trial, which did not raise any of these issues, even though it was conducted as an open-label trial, which may bias the PFS results in favour of bevacizumab.
The PBAC considered that the subgroup analysis of ICON-7 provided a more reliable basis than the ITT population to consider the comparative effectiveness of bevacizumab in high-risk ovarian cancer as defined for the requested restriction.

The PBAC considered that bevacizumab did demonstrate clinical benefit in terms of both progression free survival and overall survival for the high-risk subgroup, however accurately quantifying the incremental benefit was difficult.  The PBAC considered, based on the 31 March 2013 data cut-off restricted mean results of ICON-7, that patients using bevacizumab with chemotherapy have approximately 4.1 months additional progression free survival (PFS) and 4.8 months additional OS compared with patients using chemotherapy alone.
The PBAC considered that, as there is no convincing evidence of any additional clinical benefit from using a dose of 15 mg/kg for a duration of 22 cycles (as in GOG-0218) compared with a dose of 7.5 mg/kg for 18 cycles (as in ICON-7), use of the higher dose and longer duration, with the associated increase risk of adverse events was not justified.  The PBAC therefore recommended that PBS subsidy be limited to a dose of 7.5 mg/kg every three weeks for a maximum of 18 cycles.  The PBAC considered this to be consistent with the evidence and with prudent prescribing in using the lowest effective dose for the shortest duration.



	BIMATOPROST, 
0.03% eye drops, preservative free,

30 x 0.4 mL unit doses
Lumigan® PF 

Allergan Pty Ltd

Minor submission

	Glaucoma
	Unrestricted benefit listing within the General Schedule and Optometrist Schedule of a preservative free, unit dose presentation of bimatoprost eye drops
	The PBAC recommended the listing of bimatoprost preservative free (PF) eye drops 0.03%, single dose units, 0.4 mL, on the PBS as an unrestricted benefit for prescribing by medical practitioners and optometrists. 
The PBAC considered that the cost-effectiveness of bimatoprost-PF would be acceptable if it were cost-minimised against latanoprost-P (containing preservative)  eye drops, with the equi-effective doses being one drop once daily of each eye drop.

In making this recommendation, the PBAC noted it could only recommend listing of bimatoprost-PF at the price requested by the submission if it was satisfied that bimatoprost-PF provides, for some patients, a significant improvement in efficacy or reduction of toxicity over the alternative therapy or therapies.  The alternative therapies in this case include latanoprost.  The PBAC noted that the submission did not present any data demonstrating an advantage of bimatoprost-PF over latanoprost-P.  However, the PBAC recalled that it had previously (September 2002) considered bimatoprost-P to be non-inferior to latanoprost-P and recommended listing of bimatoprost-P on a cost-minimisation basis with latanoprost-P.  The PBAC therefore considered a cost-minimisation recommendation against latanoprost-P was appropriate for bimatoprost-PF.



	BOTULINUM TOXIN TYPE A, 100 units, injection, 1 x 100 units vial
Botox®
Allergan Australia Pty Ltd

Major submission

	Urinary incontinence
	Section 100 (Botulinum Toxin Program) Authority Required listing for the treatment of urinary incontinence due to idiopathic overactive bladder, in a patient who meets certain criteria.
	The PBAC recommended extending the listing of botulinum toxin on the PBS via the Section 100 Botulinum Toxin Program to include treatment of urinary incontinence due to idiopathic overactive bladder (iOAB) in a patient who meets certain criteria, on the basis of acceptable cost-effectiveness compared to best supportive care (BSC). 
The PBAC acknowledged that a clinical need exists for an effective treatment of patients with iOAB.  The PBAC accepted that the results of the trials presented in the submission supported the claim of superior comparative efficacy and inferior comparative safety of botulinum toxin over BSC.



	CARBOHYDRATE, FAT, VITAMINS, MINERALS, TRACE ELEMENTS, LONG CHAIN POLYUNSATURATES (LCPS) ARACHIDONIC ACID (AA) AND DOCOSAHEXANOIC ACID (DHA), PROTEIN FREE FORMULA,
oral liquid: powder for 

21.5 g x 30 sachets,

BaseCal 100®
oral liquid: powder for 

43 g x 30 sachets,

BaseCal 200®  

Vitaflo Australia Pty Ltd

Minor submission    
 
	Medicinal food
	Restricted benefit listing for patients with proven inborn errors of protein metabolism who are unable to meet their requirements with permitted food and formulae.   
	The PBAC recommended the listing of BaseCal100 and BaseCal200 on the PBS as a Restricted benefit for patients with inborn errors of metabolism who are unable to meet their energy requirements with permitted food and formulae at the same price per 100 kcal as the comparator, Energivit.

	CARBOHYDRATE WITH DOCOSAHEXANOIC ACID, 
200 mg, oral liquid: powder for, 4 g x 30 sachets
DocOmega® 

Vitaflo Australia Pty Ltd

Minor submission  

	Medicinal food
	Restricted benefit listing for patients with peroxisomal biogenesis disorders.
	The PBAC recommended listing as an Authority Required benefit for peroxisomal biogenesis disorders at the price proposed in the submission.

The PBAC agreed with the Nutritional Products Working Party that there was potential for use outside the restriction criteria and that an Authority Required listing would be appropriate to minimise the risk of this leakage.

	CARBOHYDRATE WITH DOCOSAHEXANOIC ACID AND ARACHIDONIC ACID,
carbohydrate with docosahexanoic acid 

100 mg and arachidonic acid 200 mg, oral liquid: powder for, 4 g x 30 sachets 
KeyOmega®
Vitaflo Australia Pty Ltd

Minor submission  

	Medicinal food
	Restricted benefit listing for patients with peroxisomal biogenesis disorders.
	The PBAC recommended listing as an Authority Required benefit for peroxisomal biogenesis disorders at the price proposed in the submission.

The PBAC agreed with the Nutritional Products Working Party that there was potential for use outside the restriction criteria and that an Authority Required listing would be appropriate to minimise the risk of this leakage.

	CLOBETASOL PROPIONATE,
500 microgram per mL shampoo for topical application, 125 mL
Clobex®
Galderma Australia Pty Ltd

Major submission

	Moderate to severe scalp psoriasis
	Restricted Benefit listing for the treatment of adults with moderate to severe scalp psoriasis who are not adequately controlled with either a vitamin D analogue or potent corticosteroid mono-therapy.
	The PBAC recommended listing for clobetasol propionate (CP) shampoo as an Authority Required benefit for treatment of moderate to severe scalp psoriasis in patients aged 18 years or older, whose condition is not adequately controlled by a vitamin D analogue or potent topical corticosteroid as monotherapy or in combination, on a cost-minimisation basis with betamethasone diproprionate gel/calcipotriol (DBET).   
The PBAC accepted the submission’s claims that CP shampoo was non-inferior to DBET based on the evidence presented in the submission.

The PBAC considered that CP shampoo will have high patient acceptability and is likely to have substantial uptake.  The PBAC also noted there was potential for CP to be used beyond the proposed restrictions for indications including lichen planus and eczema. Therefore an Authority Required restriction was considered to be more appropriate. The PBAC recommended the usage be reviewed by the Drug Utilisation Committee 12-24 months after listing. 

	DENOSUMAB,
120 mg/1.7 mL, injection, vial 
Xgeva®
Amgen Australia Pty Ltd

Major submission

	Giant cell tumour of bone
	Authority Required (STREAMLINED) listing for the treatment of giant cell tumour of bone in adult and skeletally mature adolescent patients.
	The PBAC recommended extending the current Authority Required (Streamlined) listing of denosumab to include treatment of giant cell tumour (GCT) of bone in adults and skeletally mature adolescent patients on a cost-effectiveness basis over ‘no treatment’/placebo.

The PBAC acknowledged that CGT of bone was a rare tumour for which there are no other effective medical treatments, and that a high clinical need exists.

The PBAC was satisfied that for some patients, denosumab provided a significant improvement in efficacy over no treatment/placebo. 
The PBAC acknowledged the difficulties associated with the collection of data in rare conditions such as GCT, but noted that clinical trials are being undertaken in the area of bone tumours.
The Committee considered that in the context of a rare and potentially invasive condition such as GCT, the data on surgeries avoided were sufficient to support the claim of superior efficacy over placebo.



	DOLUTEGRAVIR, 50 mg, tablet

Tivicay®
ViiV Healthcare Pty Ltd

Major submission

	Human immunodeficiency virus (HIV) infection
	Section 100 (Highly Specialised Drugs Program) Authority Required (+/-STREAMLINED) listing for the treatment of HIV infection in combination with other anti-retrovirals, in a patient with a CD4 count of less than 500 per cubic millimetre or symptomatic HIV disease.
	The PBAC recommended listing of dolutegravir under the Section 100 Highly Specialised Drug Program for the treatment of the human immunodeficiency virus (HIV) infection in combination with other anti-retrovirals on the basis of non-inferior efficacy and non-inferior safety to the comparator, raltegravir.

The recommendation was based on a cost minimisation basis with raltegravir.   The equi-effective doses accepted for the purposes of cost-minimisation are dolutegravir 50 mg once a day as equivalent to raltegravir 400 mg twice a day. 

The PBAC noted that the VIKING-3 study used a dolutegravir dose of 50 mg twice daily in patients with documented INI resistance mutations.  The PBAC considered that this difference in dose would affect the cost-minimisation analysis and should be accounted for in the determination of the appropriate cost-minimised price for dolutegravir.  The PBAC estimated the number of people on 50 mg twice daily to be approximately 6% of the patient population.



	DOXYCYCLINE, 100 mg capsule, modified release, 7 capsules
DOXYCYCLINE, 100 mg capsule, modified release, 21 capsules
DOXYCYCLINE, 50 mg capsule, modified release, 25 capsules
Mayne Pharma Doxycycline®/ 

Doryx®
Mayne Pharma International Pty Ltd

Minor submission

	Bacterial infection
	Request the inclusion of a ‘Note’ on the PBS listings for doxycycline tablets and capsules stating that doxycycline tablet and capsule forms are equivalent for the purposes of substitution. 


	The PBAC recommended that a ‘NOTE’ be included in the PBS listings for doxycycline tablets and capsules stating that doxycycline tablet and capsule forms are equivalent for the purposes of substitution. 

	ERIBULIN MESILATE,
1 mg/2 mL, injection, vial
Halaven®
Eisai Australia Pty Ltd

Major submission

	Breast cancer
	Resubmission to request Section 100 (Efficient Funding of Chemotherapy) Authority Required (+/-STREAMLINED) listings for the treatment of a patient with locally advanced or metastatic breast cancer who has progressed after a least two chemotherapeutic regimens for advanced disease.
	The PBAC recommended the listing of eribulin for locally advanced or metastatic breast cancer, on the basis that it should be available only under special arrangements under the Section 100 (Efficient Funding of Chemotherapy) Program. 
The PBAC acknowledged that eribulin was an effective drug that offered a modest survival benefit at the end of life but noted that this was in the context of a clinical area with various alternative PBS listed drugs.  The PBAC noted that eribulin has an inferior safety profile to ‘treatment of physician’s choice (TPC) and a different safety profile to vinorelbine.
The PBAC considered that the model structure was reasonable, but noted that many of the model inputs favoured eribulin.  The PBAC considered that the most reliable ICER was generated by reducing the duration of vinorelbine therapy to that in the March 2013 submission, replacing mean body surface area (BSA) with a distribution to calculate eribulin dosage and using within-trial estimates for overall survival (OS).
The PBAC’s recommendation for listing was based on, among other matters, its assessment that the cost-effectiveness of eribulin would be acceptable if the price were to be reduced from that proposed in the submission, so that the ICER generated by the economic model, modified as recommended by the Economics Subcommittee, falls within the range of $15,000-$45,000/QALY.


	ESOMEPRAZOLE MAGNESIUM,
20mg and 40mg modified release capsules
Noxicid®
Alphapharm Pty Limited

Minor submission

	Alimentary tract disorders
	Listing of a new salt and form of esomeprazole (esomeprazole magnesium capsules) under the same conditions as the currently listed esomeprazole magnesium trihydrate tablets (Nexium®) with inclusion of a brand equivalence indicator between the two forms.


	The PBAC recommended the listing of esomeprazole magnesium capsules on a cost-minimisation basis against the existing esomeprazole magnesium trihydrate tablets (Nexium®), under the same conditions as the currently listed tablets. 
A brand equivalence indicator between the two forms and a NOTE permitting substitution between the corresponding strengths of tablets and capsules was recommended on the basis of a TGA bioequivalence statement, which was considered, supported substitution at the point of dispensing.


	EXENATIDE,
2 mg, power for injection, vial
Bydureon®

Bristol-Myers Squibb Australia Pty Ltd

Major submission

	Type 2 diabetes
	Resubmission to request an Authority Required (STREAMLINED) listing for the treatment of Type 2 diabetes as:

1) Dual combination therapy with metformin or a sulfonylurea; and

2) Triple combination therapy with metformin and a sulfonylurea; in a patient who meets certain criteria.
	The PBAC recommended listing of exenatide 2 mg once weekly as an Authority Required (Streamlined) benefit for dual combination therapy with metformin or a sulfonylurea and triple combination therapy with metformin and a sulfonylurea in patients with type 2 diabetes, on a cost-minimisation basis with exenatide 10mcg twice daily. 

The PBAC considered that the data presented supported exenatide once weekly being at least non-inferior to exenatide twice daily. The PBAC noted the additional safety data provided in the re-submission, and considered that on the basis of the additional information a claim of non-inferior safety between exenatide 2mg once weekly and exenatide 10mcg twice daily was reasonable.


	EZETIMIBE AND ROSUVASTATIN,
ezetimibe 10 mg + rosuvastatin 5 mg; ezetimibe 10 mg + rosuvastatin 10 mg; ezetimibe 10 mg + rosuvastatin 20 mg; ezetimibe 10 mg + rosuvastatin 40 mg, tablet
Rosuzet® Composite Pack

Merck Sharp and Dohme Australia Pty Ltd

Major submission

	Hypercholesterolemia
	Authority Required (STREAMLINED) listing for the treatment of hypercholesterolemia, in a patient who meets certain criteria.
	The PBAC recommended an Authority Required (Streamlined) listing of ezetimibe + rosuvastatin co-pack for hypercholesterolaemia in combination with dietary therapy and exercise where cholesterol levels are inadequately controlled by a statin and patients have hypertension, coronary heart disease (or a family history), diabetes, peripheral vascular disease, heterozygous familial hypercholesterolaemia or cerebrovascular disease.  

The PBAC accepted that the ezetimibe+rosuvastatin co-pack is equivalent in terms of comparative effectiveness and safety with the co-administration of the individual components. The PBAC also accepted that the co-pack has similar efficacy and safety to ezetimibe/simvastatin FDC at therapeutically equivalent doses. 
The PBAC however, were of the view that there was no compelling need for co-packs and remained concerned that the co-packs may direct use away from adequate titration of statins given alone.
The PBAC considered that the cost-effectiveness of the combination drug ezetimibe+ rosuvastatin would be acceptable if cost-minimised against the combination drug atorvastatin+ezetimibe, with a relativity of rosuvastatin:atorvastatin of 1:2.2. The Committee noted that the sponsor’s proposed relativity of rosuvastin:atorvastatin of 1:2.5 did not take account of the reference price driven price reductions (WAMTC) which had been applied to rosuvastatin since listing.  
The PBAC formed the view that the Minister may wish to consider requesting the PBAC to undertake a review of, and subsequently provide advice to the Minister regarding, the cost-effectiveness of ezetimibe, taking into account the latest available evidence and best practice. 



	FERRIC CARBOXYMALTOSE,
500 mg/10 mL, injection, vial
Ferinject®
Vifor Pharma Pty Ltd

Major submission

	Iron deficiency anaemia
	Resubmission to request PBS listing as an Unrestricted Benefit for the treatment of iron deficiency anaemia.
	The PBAC upheld its March 2013 recommendation to list ferric carboxymaltose on the PBS as an unrestricted benefit for iron deficiency anaemia IDA), on a cost-minimisation basis with IV iron polymaltose.  The equi-effective doses should be based on a 1:1 ratio of iron delivered by those formulations.

The PBAC reiterated its view that there is a likely advantage of FCM over IP given intravenously in terms of administration time.  However the PBAC did not accept the re-submission’s calculated cost saving in treatment costs.
The PBAC noted that the main driver for the price difference requested was the reduction in public hospital admitted patients.  The PBAC considered that the survey data provided in the re-submission overestimated the proportion of admitted patients and underestimated the non-admitted patients.
The PBAC noted that when proportions of use in public hospitals as inpatients and outpatients are reversed, and other proportions of use adjusted, the difference in treatment costs was not a saving, but a cost.

The PBAC recommended that the cost-minimised price should take account of the variability in proportions of inpatient and outpatient administration, as well as the variability in administration of iron in general practice settings. 

	GLUCOSE INDICATOR BLOOD,
glucose indicator blood strip: diagnostic, 100 diagnostic strips, (with 100 lancets per pack)
GoodLife Blood Glucose Test Strip® 

JNS Biomedical Pty Ltd

Minor submission 

	Diabetes
	List a new form of blood glucose test strips
	The PBAC recommended the PBS listing of GoodLife® blood glucose test strips under the same listing conditions as existing listed brands of glucose indicator strips.



	GLYCOPYRRONIUM BROMIDE,
50 microgram, powder for inhalation
Seebri® Breezhaler®

Novartis Pharmaceuticals Australia Pty Ltd

Major submission

	Chronic obstructive pulmonary disease
	Restricted Benefit listing for the maintenance treatment of chronic obstructive pulmonary disease (COPD).
	The PBAC recommended listing as a Restricted Benefit for patients with COPD with the same restriction as the comparator, tiotropium. 
The PBAC’s recommendation was based on a cost minimisation approach with tiotropium. The equi-effective doses accepted were glycopyrronium 50 microgram once daily being equivalent to tiotropium 18 microgram once daily.

The PBAC accepted that glycopyrronium is non-inferior in regards to efficacy and safety with tiotropium, but noted that the studies that best supported the non-inferiority claim were the trials presented for monotherapy.  The PBAC requested that the sponsor provide data from the GLISTEN trial when it was completed, to confirm the assessment of comparative effectiveness and safety of glycopyrronium in combination with LABA/ICS.


	HOMATROPINE HYDROBROMIDE,
2% eye drops, 15 mL
Isopto Homatropine®
Optometrists Association Australia

Minor submission

	Anterior uveitis
	Request for homatropine to be included on the PBS for prescribing by approved optometrists, under the same conditions that it is currently available for prescribing by medical practitioners and nurse practitioners.
	The PBAC recommended extending the list of eligible prescriber types for homatropine to include optometrist prescribers.



	INFLIXIMAB,
100 mg, injection, vial 
Remicade®
Janssen-Cilag Pty Ltd

Major submission

	Acute, severe ulcerative colitis,
	Resubmission to request a Section 100 (Highly Specialised Drugs Program) Authority Required listing for the treatment of acute, severe ulcerative colitis, not responding to IV corticosteroids, in a patient aged 6 years or older who meets certain criteria.
	The PBAC recommended extending the listing of infliximab on the PBS under the Section 100 Highly Specialised Drugs Program to include treatment of acute severe ulcerative colitis not responding to IV corticosteroids in a patient aged 6 years or greater, on a cost-minimisation basis compared with cyclosporin.  
The equi-effective doses estimated were infliximab: 3 infusions at days 0, 14 and 42 of 5 mg/kg and cyclosporin: 7 days intravenously 2 mg/kg followed by 90 days of oral 4 mg/kg.
The PBAC did not accept the submission’s claim of superior comparative efficacy and different and superior comparative safety of infliximab against cyclosporin.  The PBAC agreed that based on the Laharie 2012 trial, infliximab is non-inferior to cyclosporin in terms of comparative effectiveness and comparative safety.



	IVACAFTOR, tablet, 150 mg,

Kalydeco®

Vertex Pharmaceuticals
Matter arising from the July 2013 PBAC Meeting Minutes

	Cystic Fibrosis


	At the July 2013 meeting, the submission requested a Section 100 (Highly Specialised Drugs Program) listing or inclusion on the Life Saving Drugs Program (LSDP) for treatment of cystic fibrosis in patients aged six years and older who have a G551D mutation in the cystic fibrosis transmembrane conductance regulator (CFTR) gene.
At the November 2013 meeting, the PBAC considered a response from the sponsor to the July 2013 PBAC ratified Minutes wherein the PBAC requested the sponsor to consider, and comment on the suitability of alternate dosing regimen for routine use of ivacaftor as stated in the product information (PI).


	The PBAC deferred the July 2013 submission.  The Public Summary document for the July 2013 PBAC consideration of ivacaftor is available at:  http://www.pbs.gov.au/info/industry/listing/elements/pbac-meetings/psd/2013-07/ivacaftor
As stated in July 2013, the PBAC recognised the potential clinical value of ivacaftor in the treatment of cystic fibrosis patients aged six years or older who have a G551D mutation, and agreed that the demonstrated 10% improvement in FEV1 over a period of up to 2 years is clinically significant and important.  As in July 2013, in November 2013, the Committee again recognised that ivacaftor represents an advance over currently subsidised treatments for cystic fibrosis.   

The PBAC noted that the sponsor did not support a regimen of ivacaftor boosted by a CYP3A4 inhibitor, claiming that the drug classes identified by the PBAC in July 2013 as possible candidate boosting agents (azole antifungals, macrolide antibiotics and protease inhibitors) are not suitable boosters for ivacaftor on the grounds of safety and antimicrobial resistance, nor do they have TGA registration for use as part of a boosted regimen.

The PBAC considered the sponsor’s arguments and concluded that the current data about the dose of ivacaftor when used with other CYP3A4 inhibitors is limited and would therefore not support, at this point in time, a PBS restriction in which a subsidy would only be provided for ivacaftor if used with a booster-like regimen.

The PBAC therefore recommended ivacaftor for PBS listing as a Section 100 (Highly Specialised Drugs Program) benefit for the treatment of cystic fibrosis in patients aged six years and older who have a G551D mutation in the CFTR gene.  

However, the PBAC considered that ivacaftor would not be cost-effective under the sponsor’s pricing proposal.  The PBAC considered that the cost-effectiveness of ivacaftor would be acceptable if the incremental cost-effectiveness ratio (ICER) was in a range comparable with that of other recent medicines that were first in class, and if risk sharing arrangements that address a number of specific areas were implemented.


	METFORMIN HYDROCHLORIDE, 750 mg tablet: modified release, 60 tablets
Diabex XR®  

Alphapharm Pty Ltd

Minor submission

	Diabetes
	List an additional strength of metformin modified release tablet as an unrestricted benefit.
	The PBAC recommended listing an additional strength (750 mg) of metformin modified release tablets as an unrestricted benefit.

	METFORMIN XR AND SAXAGLIPTIN,
metformin XR 500 mg + saxagliptin 5 mg; metformin XR 1000 mg + saxagliptin 5 mg and metformin XR 1000 mg + saxagliptin 2.5 mg, tablet, modified release 
Kombiglyze XR®
Bristol Myers Squibb Australia Pty Ltd

Major submission

	Type 2 diabetes
	Authority Required (STREAMLINED) listing for the treatment of type 2 diabetes in a patient whose HbA1c is greater than 7% prior to initiation of a dipeptidyl peptidase 4 inhibitor, a thiazolidinedione or a glucagon-like peptide-1, despite treatment with metformin and where a combination of metformin and sulfonylurea is contraindicated or not tolerated.
	The PBAC recommended the fixed dose combination (FDC) metformin XR with saxagliptin for listing on the PBS as an Authority Required (SREAMLINED) benefit for the treatment of Type II diabetes in a patient whose HbA1c is greater than 7% despite treatment with metformin.  
The PBAC considered that the cost-effectiveness of the metformin XR /saxagliptin FDC would be appropriate if it were cost-minimised against the alogliptin /metformin FDC.

The equi-effective doses of the gliptin component were considered to be 5 mg of saxagliptin is equivalent to 25 mg of alogliptin and to 100 mg of sitagliptin.  The ex-manufacturer price of the metformin XR component should be equivalent to the ex-manufacturer price of the corresponding amount of metformin IR in the other gliptin/metformin FDCs. 

The PBAC recalled its April 2013 consideration of the DUSC Analysis of Medicines for Type II Diabetes.  From the findings of the DUSC utilisation analysis, with specific regard to gliptin+metformin FDCs, the PBAC noted that a significant proportion of patients initiated on a regimen containing a gliptin+metformin FDC had been supplied only metformin as pre-initiation treatment  (i.e., they had not been supplied a sulfonylurea).  While the PBAC acknowledged that a proportion of these patients may have a true contraindication to sulfonylureas, the PBAC considered that this proportion would be small, and the majority were probably supplied gliptin+metformin FDCs under circumstances that were outside the current PBS criteria and where the cost-effectiveness of the treatment regimen had not been established.
The PBAC re-confirmed its April 2013 recommendation to remove the requirement for patients to be contraindicated or intolerant to sulfonylureas was appropriate for this FDC, and would also be appropriate for single ingredient saxagliptin benefits, should a new lower price be agreed. 


	METFORMIN XR AND SITAGLIPTIN,
metformin XR 1000 mg + sitagliptin 50 mg and metformin XR 1000 mg + sitagliptin 100 mg, tablet, modified release
Janumet XR ®
Merck Sharp and Dohme Australia Pty Ltd

Major submission

	Type 2 diabetes
	Authority Required (STREAMLINED) listing for the treatment of type 2 diabetes in a patient whose HbA1c is greater than 7% prior to initiation of a dipeptidyl peptidase 4 inhibitor, a thiazolidinedione or a glucagon-like peptide-1, despite treatment with metformin and where a combination of metformin and sulfonylurea is contraindicated or not tolerated.
	The PBAC recommended the fixed dose combination metformin XR with sitagliptin for listing on the PBS as an Authority Required (STREAMLINED) benefit for the treatment of Type 2 diabetes in a patient whose HbA1c is greater than 7% despite treatment with metformin.  
The PBAC considered that the cost-effectiveness of the metformin XR/sitagliptin FDC would be acceptable if it were cost-minimised against the alogliptin with metformin FDC.
The equi-effective doses of the gliptin component were considered to be 100 mg of sitagliptin and 25 mg of alogliptin.  The ex-manufacturer price of the metformin XR component should be equivalent to the ex-manufacturer price of the corresponding amount of metformin IR in the metforminIR/sitagliptin FDC.
The PBAC recalled its April 2013 consideration of the DUSC Analysis of Medicines for Type II Diabetes.  From the findings of the DUSC utilisation analysis, with specific regard to gliptin+metformin FDCs, the PBAC noted that a significant proportion of patients initiated on a regimen containing a gliptin+metformin FDC had been supplied only metformin as pre-initiation treatment  (i.e., they had not been supplied a sulfonylurea).  While the PBAC acknowledged that a proportion of these patients may have a true contraindication to sulfonylureas, the PBAC considered that this proportion would be small, and the majority were probably supplied gliptin+metformin FDCs under circumstances that were outside the current PBS criteria and where the cost-effectiveness of the treatment regimen had not been established.
The PBAC considered that a listing with removal of the requirement for patients to be contraindicated or intolerant of sulfonylureas was appropriate for this FDC, and noted that an amended listing of the same type for the sitagliptin with metformin IR FDC, the simvastatin with sitagliptin FDC and for single ingredient sitagliptin benefits would also be appropriate should a new lower price be agreed.


	NARATRIPTAN, 2.5 mg tablet, 
Naramig®  

Aspen Pharmacare Australia Pty Ltd

Minor submission

	
	Amend the current Authority Required listing of naratriptan to Authority Required (STREAMLINED).
	The PBAC agreed that naratriptan is suitable for streamlining insofar as it is used to treat a chronic long-term condition, has a stable dosage regimen, and has a low susceptibility for misuse.  The PBAC noted that other PBS-listed triptans are currently streamlined authority listings and recalled that in the past the Committee had considered the triptans (rizatriptan, sumatriptan, zolmitriptan, eletriptan and naratriptan) interchangeable on an individual patient basis.  The PBAC noted that to date, naratriptan has been excluded from streamlining due to its listing being associated with a special patient contribution (SPC).  
The PBAC recommended that, if the sponsors of naratriptan removes the SPC, then the current listings for naratriptan should be amended at the same time the new price takes effect to make the listing with PBS item code 8298R an Authority Required (STREAMLINED) listing, and to remove the listing with PBS item code 9734H, specifying the clinical circumstances under which waiver of the SPC is permitted.

The PBAC considered this approach to be consistent with the agreement between the PBAC and the Australian Medical Association that streamlining should not apply to medicines listed on the PBS with a SPC or therapeutic group premium.




	PANITUMUMAB, 100 mg/5 mL and 400 mg/20 mL, injection, vial
Vectibix®
Amgen Australia Pty Ltd
Major submission

	Metastatic colorectal cancer
	Resubmission to request Section 100 (Efficient Funding of Chemotherapy) Authority Required (STREAMLINED) listings for the treatment of KRAS wild-type metastatic colorectal cancer in patients who have failed first-line chemotherapy.
	The PBAC recommended listing of panitumumab under the Section 100 Efficient Funding of Chemotherapy Program for the later-line treatment of K-RAS wild type metastatic colorectal cancer (mCRC) on a cost-minimisation basis compared with cetuximab.  The equi-effective doses were panitumumab 6 mg/kg every two weeks and cetuximab 250 mg/m2 weekly, following an initial loading dose of 400 mg/m2.  
The PBAC considered the cost-minimisation approach and the equi-effective doses were appropriate based on the evidence presented supporting non-inferiority in terms of comparative efficacy and comparative safety.

The PBAC considered that the restriction for panitumumab should be consistent with the current restriction for cetuximab, and include wording to not allow simultaneous use of panitumumab and cetuximab, or switching from one agent to the other following disease progression, except where patients experience intolerance necessitating permanent treatment withdrawal.  
The PBAC noted the recent publication of a retrospective biomarker analysis of tumour samples from the randomised phase III PRIME trial which showed a detrimental effect for patients treated with panitumumab/FOLFOX4 where tumour samples showed wild type K-RAS at exon 2 but mutations elsewhere in RAS.  Overall survival was 15.5 months with panitumumab and chemotherapy compared with 19.2 months in patients treated with chemotherapy alone.  On this basis, the PBAC sought advice from MSAC and the sponsors companies regarding the need for wider RAS mutation testing (and other mutation testing) to better select patients.  This was considered important to define those who may benefit from EGFR directed therapy but also to identify those who are harmed by exposure to combination anti-EGFR therapy/chemotherapy.   

	PLERIXAFOR,
24 mg/2 mL, injection, vial
Mozobil®
Sanofi-Aventis Australia Pty Ltd

Major submission

	Multiple myeloma or lymphoma
	Resubmission for a Section 100 (Highly Specialised Drugs Program) Authority Required (+/-STREAMLINED) listing for use in combination with G-CSF, patients with multiple myeloma or lymphoma requiring an autologous stem cell transplant (ASCT) who meet certain criteria.
	The PBAC recommended listing of plerixafor under the Section 100 Highly Specialised Drugs Program as an Authority Required (+/- Streamlined) benefit for use in combination with G-CSF, in patients with multiple myeloma or lymphoma requiring an autologous stem cell transplant who meet certain criteria.  The recommendation was made on the basis of acceptable comparative effectiveness and cost-effectiveness over G-CSF + chemotherapy.

The PBAC considered that the clinical data remained sparse, indirect and variable, but overall, supported a claim of incremental benefit of plerixafor + G-CSF over G-CSF + chemotherapy for failed mobilisers and for addition of plerixafor for patients failing G-CSF + chemotherapy mobilisation. The PBAC acknowledged a high clinical need exists in a small minority of patients and the modelled incremental costs were acceptable given the survival benefits of transplantation.

The PBAC considered that there was considerable risk of leakage beyond the proposed PBS population into a lower risk population where the cost-effectiveness of plerixafor has not been established.  The PBAC recommended that a risk sharing arrangement between the sponsor and the Government would be necessary to manage the risk of leakage.

	TAPENTADOL HYDROCHLORIDE,
50 mg, 100 mg, 150 mg, 200 mg and 250 mg, tablet, sustained release
Palexia® SR

BioCSL (Australia) Pty Ltd

Major submission

	Chronic, severe, disabling pain
	Resubmission to request a restricted benefit listing for the treatment of chronic, severe, disabling pain not responding to non-narcotic analgesics.
	The PBAC recommended listing of tapentadol (sustained release, SR) on the PBS as Restricted benefit for the treatment of chronic severe disabling pain not responding to non-narcotic analgesics, on a cost-minimisation basis compared with oxycodone CR and tramadol SR.  The equi-effective dose were 5.3mg tapentadol SR: 1mg oxycodone CR and 1mg tapentadol SR: 1mg tramadol SR. 
The PBAC accepted the submission’s claim of comparative effectiveness compared to oxycodone CR and tramadol SR.  However, the PBAC considered that oxycodone CR and tapentadol SR have different characteristics in terms of side effects and the PBAC was uncertain as to how this will translate in clinical practice.  The PBAC will seek to work with NPS and other organisations to promote good quality use of medicines.

The PBAC considered that the updated weighted cost-minimisation approach taken in the re-submission, based on the primary and secondary comparators, was reasonable and accepted the proposed weighting of oxycodone CR and tramadol SR. 


	TEMOZOLOMIDE, 180 mg capsule, 5
Temodal®  

Merck, Sharp & Dohme (Australia) Pty Ltd

Minor submission 

	Glioblastoma multiforme
	Extend the Authority Required listing of temozolomide 180 mg on the PBS to include patients with newly diagnosed glioblastoma multiforme concomitant with radiotherapy.
	The PBAC noted that extension to the listing will increase dosing flexibility for prescribers and patients with a higher body surface area. The PBAC therefore recommended the listing of temozolomide 180 mg as requested.


	TOBRAMYCIN, 
28 mg, powder for inhalation, capsule
TOBI®PODHALER®
Novartis Pharmaceuticals Australia Pty Ltd

Major submission

	Pseudomonas aeruginosa infection and cystic fibrosis
	Resubmission to request an Authority Required (STREAMLINED) listing for the treatment of Pseudomonas aeruginosa infection in a patient aged 6 years or older with cystic fibrosis.
	The PBAC recommended listing tobramycin powder for inhalation (TIP) as Authority Required (STREAMLINED) benefit for the treatment of Pseudomonas aeruginosa infection in a patient aged 6 years or older with cystic fibrosis. The PBAC considered that the price should be based on cost minimisation with tobramycin solution for inhalation (TSI) with a price premium based on likely improved adherence by patients with cystic fibrosis, burdened by a time-consuming and complex treatment regime, and a minor cost to the PBS. 

TIP was accepted as clinically non-inferior to TSI but TIP was not accepted as being non-inferior to TSI in terms of clinical safety.  However, the PBAC considered that cough and dysphonia are not major adverse events. The PBAC considered that the higher rate of discontinuation in Trial 2302, a major clinical concern identified in the March 2013 submission had been addressed in the re-submission by the addition of the trial period to the restriction’s criteria. Overall, the PBAC considered that TIP was clinically no worse than TSI and likely provide an adherence benefit in CF patients who were able to tolerate TIP. 
The PBAC noted that the price premium was sought on the basis of patient preferences as measured by consumer surplus, estimated from a discrete choice experiment (DCE).  The PBAC considered that the methodology presented in the re-submission was an appropriate way to derive a willingness to pay for a treatment choice.  The PBAC noted the value of TIP to patients, but strongly disagreed that the calculated consumer surplus should be paid in its entirety by the Government.  The PBAC recommended that the consumer surplus be shared between the sponsor, the consumer and the Government.


	TOCILIZUMAB, 
80 mg/4 mL, 200 mg/10 mL and 400 mg/20 mL, injection, vial
Actemra®
Roche Products Pty Limited

Major submission

	Polyarticular course juvenile idiopathic arthritis
	Section 100 (Highly Specialised Drugs Program) listing for the treatment of active polyarticular course juvenile idiopathic arthritis (JIA) in:

1) a patient under 18 years or age and;

2) a patient aged 18 years or older who has a documented history of severe active juvenile idiopathic arthritis with onset prior to the age of 18 years;

who meets certain criteria.


	The PBAC recommended listing of tocilizumab on the PBS in the Section 100 (Highly Specialised Drugs Program) as a Public and Private Hospital Authority Required benefit for the treatment of active polyarticular course juvenile idiopathic arthritis (JIA) as a single-agent or in combination with methotrexate, on a cost-minimisation basis compared with etanercept and adalimumab.  
The equi-effective doses estimated were: 

•
tocilizumab: 10 mg/kg of body weight for patients <30 kg and 8 mg/kg for patients >30 kg, IV administration every 4 weeks, 16 week cycles 

•
adalimumab: 20 mg for patients with body weight between 15 kg to <30 kg and 40 mg for patients with body weight 30 kg fortnightly as a SC injection, 16 week cycles compared with 

•
etanercept: 0.4 mg/kg up to 25 mg sub-cutaneously twice weekly0.4 mg/kg (up to a maximum of 25 mg) twice weekly, subcutaneously, 16 week cycles. 

The PBAC considered that, in terms of comparative benefit, although the results of the indirect comparison for JIA ACR30 both favoured etanercept and adalimumab relative to tocilizumab, the difference was not statistically significant.

In terms of comparative safety, the PBAC considered that the comparative safety of tocilizumab was difficult to assess in the absence of head-to-head trial data, and this limited the conclusions that may be drawn from the evidence.  The PBAC considered that the adverse events monitoring costs should be considered in the cost-minimisation analysis.

	TRIGLYCERIDES LONG CHAIN, 
formula oral liquid,
250 ml x 18 tetrapak
CarbZero®  

Vitaflo Australia Pty Ltd

Minor submission 

	Medicinal food
	Restricted benefit listing for patients requiring a long chain triglycerides (LCT) supplement for dietary management with the ketogenic diet for intractable childhood epilepsy, glucose transporter protein (GLUT-1) deficiency and pyruvate dehydrogenase deficiency (PDHD).
	The PBAC recommended the listing of CarbZero on the PBS as a Restricted benefit for the indications requested, at the price proposed in the submission.

	TRIGLYCERIDES MEDIUM CHAIN,
formula oral liquid, 

250 mL x 18 tetrapak 
BetaQuik® 

Vitaflo Australia Pty Ltd

Minor submission 
	Medicinal food
	Restricted benefit listing for:

patients requiring a medium chain triglycerides (MCT) diet such as the ketogenic treatment of intractable childhood epilepsy, cerebrospinal fluid glucose transporter deficiency (GLUT-1) and pyruvate dehydrogenase deficiency (PDHD);

other disorders requiring MCT based diets including chylous ascites, chylothorax, hyperlipoporteinaemia type 1, long chain fatty acid oxidation disorders, fat malabsorption due to liver disease, short gut syndrome, cystic fibrosis and gastrointestinal disorders
	The PBAC recommended the listing of BetaQuik as an Authority Required benefit for the indications requested, at the price proposed in the submission.
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